NOTES : (B)
AR DIVENSIONS . PUMP VOLUTE 001-0230-00-0 MUST BE DORDERED
PUM:UthgHDEL gATIO AS AN ASSEMBLY, HALE PART NUMBER 001-0230-50-0.
A B c 2. PARTS MARKED BY "=" ARE PART 0OF ASSEMBLY 001-0230-00-0.
_ 3. PARTS MARKED BY “=x" MUST BE PURCHASED AS AN ASSEMBLY
20FS-2M 2.00 20.13]3.4418.50 AS HALE PART NUMBER 562-0151-00-0.
20FS-3M 2.83 |20.13]3.4418.50 4. GEARBOX WARNING TAG 101-0310-00-0 NOT SHOWN,
141
20FS-4M | 3.94 |21.13]4.44(9.50 o
©) 20FS-SM | 4.93 |21.13|4.44 (9 50 - - -
296-5050-08-0 @
MECHNICAL SEAL
—0370-00- 016-0280-00-0
(20 9ig Q7000 /IMPELLER, REAR
097-0390-00-0
ST TN [ SucTIN [ DISCHARGE /HDLDEE, SPRING

P75-171 VENT ~ DIL FILL
044-0310-00-0

EXTENSION

®

250-0206-06-0
206KG BEARING

082-0423-00-0 \

(4) 5/16-18 X 3/4 LG. S[REW\
018-1406-25-0
205-2140-00-0
OIL SEAL x

@ (

(2

(4) 3/8-16 x 1-1/2 LG. SCREW
018-1614-25-0

018-1614-12-0 SST

(16) 3/8-16 x | LG. SCREW
018-1610-25-0
018-1610-12-0 SST

046-5190-00-0
GASKET

007-0260-00-0
CROSSOVER TUBE

[~
-

016-0270-00-0
IMPELLER, FRONT

077-0980-25-0
RETAINING RING

(2) 046-0380-00-0

-

GASKET

001-0230-00-0

4) 5/16-18 X 1-1/4 LG. SCREW —— -

018-1412-25-0

GASKET 046-5331-00-0

296-2220-00-0
OIL SEAL

7

037-0481-00-0

DRIVE SHAFT

\@

017-0590-00-0 — |
DRIVE KEY

(2> 250-0207-00-0 — /]
207K BEARING {=N

7wt

) 7/16-14 X 1-1/4 LG. SCREW —|
018-1812-25-0

_

005-0600-00-0 (STANDARD)
DRIVE DISC FOR SAE #10 OVER
CENTER CLUTCH FLYWHEEL
OrR
005-0810-00-0 (OPTIONAL)
DRIVE DISC FOR SAE #8 OVER
CENTER CLUTCH FLYWHEEL

(8) 097-0140-01-0
WASHER 3/8

(8) 3/8-16 x 374 LG. SCREW
018-1606-25-0

018-1610-25-0

T
e
_ Eé
|
(8) 3/8-16 X 1 LG. SCREW

%

Wl

&

PUMP MODEL

GEARBOX PART NO.

20FS-2M & 20FS-3M

004-0091-00-0

20FS-4M & 20FS-SM

®

004-0380-00-0

PUMP MODEL | GEAR PART NO. |NO. OF TEETH
20FS-2M | 031-0851-00-0 46
20FS-3M | 031-0361-00-0 51
20FS-4M | 031-0371-00-0 71
20FS-5M | 031-0381-00-0 74 @

PLMP_MODEL GEAR PART NO.[NO. OF TEETH
PLMP BODY ASSY
20FS-2N 031-0840-00-0 23
20FS-3M & 20FS-4M]031-0400-00-0 18 I
@ 20FS-5M 031-0390-00-0 15 E 062-0190-00-0
N " BEARING CENTER
106030
PLMP_MODEL ADAPTER PART NO, 0-RING **
20FS-2M & 20FS-3M] 007-0341-00-0 i ] R 062-202-00-0
@ 20FS—4M & 20FS-5M|_007-0351-00-0 BEARING HOLSING **
037-0372-00-0 ——| (2) 250-9130-00-0
L —
PLMP SHAFT v BEARING SLEEVE xx
077-0870-05-0 —— e [N ‘
— _ = _ _ _ = 064-0608-02-0
e ol ; ” S
-0403-00-0 ——|
403S BEARING [ | Z 2 5 N‘
N

|~ 064-5050-01-0

COTTER PIN @

‘ ™~— 1 10-7480-00-0 NUT

017-0270-00-0
KEY
046-5351-00-0
GASKET

(4) 178 NPT PLUGS
NOTE: DRAIN PORTS MUST CONNECT TO
ISOLATED OR INDIVIDUAL DRAIN LINES.

046-5351-00-0 GASKET

077-1180-05-0
RETAINING RING

002-0180-00-0
PUMP, HEAD

(2) 5/16-18 X 1 LG. SCREW
018-1410-25-0

®

(1) 172-13 x 1/2 NYLIN
LOCKING SET SCREW
018-2004-66-0

HALE TYPE 20FS PUMP SERIES

PLATE No. 504CE

POSSIBLE

POSITIONS OF PUMP DISCHARGE

)

b
C%C!
(AN

/?\Q/ R

SPECIFY ON ORDER DISCHARGE POSITION REQUIRED. WHEN DISCHARGE POSITION IS NOT SPECIFIED ON ORDER, POSITION

#&umw

[-1/2 NPT DISCHARGE

No. 3 WILL BE SHIPPED.

OISCHARGE 3/4 NPT PLUG
007-0270-00-0 L 217-0501-00-0
DISCHARGE TUBE
] 174 NPT PLUG
Snfooeni0 N (8) 3/8-16 x | LG. SCREW
AL 018-1610-25-0
(NOT SHOWN)
CONNECTION
(45 3/8-16 x 1 LG. SCREW 3.3 13
018-1610-25-0
(4) 3/8 NPT PLLG
! 217-0301-00-0 @
PRIMING
(2) 130-0020-00-0
VANE-SLICTLON ) CONNECTION
|
‘ ‘ (2) 0B4-6010-00-0
DOWEL PIN *
(B) 3/8-16 x 1-3/4 LG. SCREW 4 88
018-1616-25-0 * ‘
046-0360-00-0 GASKET * 8.75
(8) 3/8-16 NUT
110-1600-25-0 *
4) 3/8-16 x 2 LG. SCREW N
018-1620-25-0 *
(10) 1/8 NPT PLUG
217-0101-00-0 *
\
C \ 4.38
\
217-0401-00-0 (20FS-2M & 20FS-3M) \ \
FILL TO OIL LEVEL PLUG WITH , ] !
SAE EP-90 OR BOY-90 OIL ) - \
\ I
PLMP MODEL APPROX. CAPACITY
20FS-2M & 20FS-3M| | 3/4 0TS \ ‘ - 68
20FS—4M 8 20FS-5M 1 o7 @ :
} @) DIA.
217-0401-00-0 ( 20FS-4M)
FILL TO DIL LEVEL PLUG WITH
SAE EP-90 OR 80y-90 DIL C
/
@ | -
(6) HOLES | L e
13/32 (. 406) ON 13-1/8 BOLT CIRCLE | C
12-1/8 PILOT DIA. (SAE #5) @\ﬁmﬁm o oo oo |5 x
~N
(8) HOLES | -
13/32 (,406) ON 15 BOLT CIRCLE
PILOT DIA. 14-1/4 (SAE #4) _
= 11.00 ”%
(2> 1/2 NPT PLUG @
217-0401-00-0
(1) 172 NPT MAGNETIC DRAIN PLUG
217-0401-08-0
044-0840-00-0 046-5270-01-0
DRIVE LNIT COVER GASKET 4y X 1 LG, SCREN
THIS PRODUCT AND ITS COMPONENTS ARE
PROTECTED BY ONE OR MORE OF THE (12) 097-0810-01-0 (12) 5/16-18 x 1/2 LG. SCREW
FOLLOWING U.S. PATENTS AND THE WASHER 018-1404-25-0 101-0082-00-0
OTHER PATENTS PENDING. SERIAL NLMBER PLATE
3,116,604 4,080, 345 @
3,918,681 4,311,440
4,024,836 4,653,978
ECO NO[REV CHANGED FROM BY [ DATE [ APVD [ECO NO[REV CHANGED FROM BY| DATE [ APVD P HALE PROOLCTS TNC
5184 E |SEE ECN DOC. FOR LIST OF CHANGES  [KTN| 7-22-20| JS2 |00-713 | B |UPDATED ORAWING, ADDED DESCRIPTIONS| TC | 12-6-00| MAL HALE A Unit of IDEX Corporation
0444 | C |UPDATED IMPELLER SHAFT HARDYARE  |JRP|06-26-08| MAL V Conshohocken, PA 18428 LUSA
0746 | D1 [110-7430-00-0 WAS 110-2711-11-0|JRP|04-02-09] MAL o A T <T7E]
0746 |D2| ADDED 064-5050-01-0 | JRP|04-02-00 MAL |BL 10,85 Semeuces spmen e }»[HEEKED bg |PATE 6-23-98 ‘E ‘SEALE:FULL




